WESTWOOD TRACTOR

4WD FRONT AXLE ASS

@37

0; / 3%
C{@/35

DRWG No: T1640503
ISSUE No: 3

SECTION 1



WESTWOOD FRONT AXLE ASSEMBLY PARTS LIST

PART DESCRIPTION PART NUMBER
1 | M10 x 24 x 2 Washer 088004500
2 | M10 Nyloc Nut 04886100
3 | M10 x 25mm Screw 028002300
4 | M12 x 60mm Bolt 019478800
5 | M8 Washer 08819501
6 | M8 Nyloc Nut 04850600
7 | M8 x 25mm Bolt 0282600
8 |5/16” x 1. ¥4" Bolt 01820600
9 | M8x21x 1.6mm Washer 088003700
10 | M12 x 35mm Screw 019480400
11 | M12 Spring Washer 089420900
12 | Westwood Chassis 30836200
13 | Westwood Chassis Front Pin Support Assembly 32952600
14 | Westwood Chassis Front Pin Assembly 32952700
15 | Westwood Bullbar 327174900
16 | 12mm Rose Joint 108728000
17 | Steering Link Rod 313007800
18 | Steering Arm Bracket 328961600
19 | K57 Transaxle 479389200
20 | 16 Bearing Wheel 198004400
21 | 5/16” Grease Nipple 11808600
22 | Roll Pin 05916800
23 | 5/16” Nyloc Nut 04827500
24 | Rod End Spacer 183012800
25 | M12 x 24 x x 1.6 Washer 088003600
26 | M12 Lock Nut 04938100
27 | 2050 Quadrant Plate Assembly 321001400
28 | 5/16” Grease Nipple 11808600
29 | Westwood Heat Shield 301147600
30 | M6 x 25mm Bolt 028002900
31 | ¥" x 5/8” Washer 08874300
32 | M8 x 20mm Bolt 018002900
33 | T1800 Briggs and Stratton Not supplied by Countax
34 | Westwood Exhaust Assembly 327174800
35 | Hub Cap 14811800
36 | E- Clip %~ 07823200
37 | Washer 46mm x 19.5mm 30127800
38 | Wheel Hub with studs & nuts 19800200
39 | Washer 3/8” T3 HP 08820100
40 | Wheel Spacer 31324900
JUNE 2006 SECTION 01




WESTWOOD FRONT AXLE ASSEMBLY PARTS LIST

41 | Wheel Nut 048000800
42 | Key 3/16" x 2" 09830700
43 | M6 Nyloc Nut 048001000
JUNE 2006 SECTION 01




WESTWOOD 4WD TRACTOR
WIRING LOOM

LR LR RLLE L

I
/i\\
\

\\' )! ,,J,J,l
BATTERY CHARGER

DRWG No: T171(B)0501
ISSUE 1.

SECTION 02




WESTWOOD 4WDTRACTOR

LOOM
PARTS LIST

PART DESCRIPTION

PART NUMBER

1 | Main Control PCB 449561700
2 | Fuse Box Holder 301139400
3 | Momentary switch 448016100
4 | Position Sensor Switch 449666600
5 | Headlight Loom 449562400
6 | Electric Relay 12v / 30amp 449559100
7 | Bulb Hella 21W 448008500
8 | Electric Magstop Clutch 44936100
9 | Clutch Loom Magstop 44946800
10 | Lead Battery to Solenoid 44812602
11 | Earth Lead 44812402
12 | Start Lead (Briggs & Stratton Engines only) 44812500
13 | Starter Solenoid 44814801
14 | Ul1-34 12v Battery (Gel Type) 458141200
15 | Seat Switch 44949500
16 | 10A Fuse (not illustrated) 44889500
17 | Fuse Spade 20A (not illustrated) 44835000
18 | Loom with Dial Height 449562000
19 | Tie Wrap (Not lllustrated) 52825400
20 | Tie Wrap Mount (Not lllustrated) 52816800
21 | Tie Wrap Self Adhesive (Not lllustrated) 52816700
22 | Westwood Battery Charger 449562800
23 | Battery Charger Decal SEE SECTION
13B
24 | Battery Charger Instructions (not illustrated) 36919500
25 | Inclinometer PCB 449662300
26 | Sounder 449665200
27 | PCB box 148016700
28 | Ignition switch 448010700
29 | Ignition Key 528006900
lllustrations Not Shown
30 | Briggs & Stratton 6 Way Engine Conversion Loom 449563400
AUGUST 2006 SECTION 2




WESTWOOD 4WD TRACTOR

DIAL HEIGHT WIRING LOOM

SECTION 3

BATTERY CHARGER




WESTWOOD 4WDTRACTOR

DIAL HEIGHT LOOM
PARTS LIST

PART DESCRIPTION

PART NUMBER

1 | Main Control PCB 449561700
2 | Fuse Box Holder 301139400
3 | Momentary switch 448016100
4 | Position Sensor Switch 449666600
5 | Headlight Loom 449562400
6 | Electric Relay 12v / 30amp 449559100
7 | Bulb Hella 21W 448008500
8 | Electric Magstop Clutch 44936100
9 | Clutch Loom Magstop 44946800
10 | Lead Battery to Solenoid 44812602
11 | Earth Lead 44812402
12 | Start Lead (Briggs & Stratton Engines only) 44812500
13 | Collet Knob Cap 148011001
14 | Starter Solenoid 44814801
15 | Ul1-34 12v Battery (Gel Type) 458141200
16 | Seat Switch 44949500
17 | Hiwin Actuator 1200N 448015700
18 | 10A Fuse (not illustrated) 44889500
19 | Fuse Spade 20A (not illustrated) 44835000
20 | Loom with Dial Height 449562000
21 | Tie Wrap (Not lllustrated) 52825400
22 | Tie Wrap Mount (Not lllustrated) 52816800
23 | Tie Wrap Self Adhesive (Not lllustrated) 52816700
24 | Dial Height Switch PCB 449561501
25 | Dial Height Loom & Fuel Sender 448015200
26 | Collet Knob 148010600
27 | Westwood Battery Charger 449562800
28 | Battery Charger Decal SEE SECTION
13B
29 | Battery Charger Instructions (not illustrated) 36919500
30 | Inclinometer PCB 449662300
31 | Sounder 449665200
32 | PCB box 148016700
33 | Ignition switch 448010700
34 | Ignition Key 528006900
35 | Dial Height PCB 448017103
lllustrations Not Shown
36 | Briggs & Stratton 6 Way Engine Conversion Loom 449563400




AUGUST 2006 SECTION 3



1BS WESTWOOD TRACTOR
DECALS 2004/5

INTER-ACTIVE BLADE SYSTEM

12. z(®) 13.

DASHBOARD DECALS
e

KEEP HANDS AWAY FROM
BELT AND PULLEY

(MANUAL)

(HYDRO) 21.

ATTENTION - Important Information is contained in the Battery Charger

IMPORTANT - READ SAFETY INSTRUCTIONS BEFORE OPERATING THIS MACHINE ya) Manual - Please read this carefully before using this
charger. Only use this charger with the Countax Tractor

MuLCHING —TA Sealed Battery.Do not use in a sealed container or cover

For Boet Resuls; the ventilation slots. Place the charger on a solid surface

~Do ok reduco he helght o the grase by mors then 13 na angls pase with the indicator lights uppermost. Disconnect the charger from the

~Mow oRten- shrtclppings of 5mm (17 orlees decompose mars qukkly mains before connecting or disconnecting the battery.

Instructions -
Disconnect the Tractor battery leads from the battery
Connect the charger to the battery with the red clip to the
red terminal ( + ) and the black clip to the black terminal (- )
Plug in and switch on the mains supply. The red light will iluminate
The battery will be sufficiently charged once the green light comes on
VEBRATION TESTER 70 THE FOLLOWING STANDARDS. but you can not overcharge your battery with this charger so it can
55.0842:1987, DD ENV 25340:1983, 5 1952:3073, ES6841:1087 be left connected until you next need to use your Tractor.
| IMPORTANT - THIS SIDE UP | PART No 44-95628-00
—

o

o

28 %

s e o : SWD 25.

(8]

23.

W P€

35-95150-00

7 ; SERVICE DRWG:
4 TRAC ISSUE:

SECTION 4



WESTWOOD DECALS 2004/5

PARTS LIST

PART DESCRIPTION

PART NUMBER

1. | Decal Westwood Badge 358026100
2. | Side Bonnet Decal "Westwood’ 9370
3. | Sweeper Belt Decal (Symbols Only) 358010200
4. | PTO Danger Label 35809500
5. | Decal S1300 Consul 358011400
Decal S1600 Consul 358011600
Decal T1600 Consul 358011800
Decal T1800 Consul 358012000
Decal T2000 Consul 358012200
6. | Instruction Decal 359506300
7. | Deck Height PTO Disengage Manual Decal 358034200
8. | DK Height / PTO Engage Rear Body Decal 358005602
9. | Sweeper Height Decal 35937601
10. | IBS Decal 35931301
11. | Mulcher Decal 35945901
12. | Decal - 92cm Deck Size 35931500
Decal - 97cm Deck Size 35931600
Decal - 107cm Deck Size 35931701
Decal - 122cm Deck Size 35931800
13. | Handbrake Handle Badge 359505100
14. | Centre Clutch Switch Decal 358036000
15. | Headlight Switch Decal 358035900
16. | Throttle Choke Combined Decal 358035600
17. | Ignition Deck Height Decal 358035400
18. | Throttle & Choke Decal 358035500
19. | Display Decal 358035200
20. | Ignition Switch Decal 358035300
21. | Westwood Battery Charger Decal 359509400
22. | Westwood 4wd Display Decal 359515000
23. | Westwood 4wd Decal LH 359513200
RH 359513300
24. | Westwood Instruction Decal 358027201
25. | Westwood 4 TRAC decal 359513300
AUGUST 2006 SECTION 4




WESTWOOD TRACTOR

4WD HYDRAULICS 2004/5

SERVICE DRWG:
ISSUE:

SECTION 5



WESTWOOD 4WD HYDRAULIC PIPE PARTS LIST

PART DESCRIPTION

PART NUMBER

1 | 4wd Return Flexible Pipe 17898500
2 | 4wd Output Flexible Pipe 17898400
3 | 4wd Output Steel Hydraulic Pipe 178974200
4 | 4wd Steel Return Hydraulic Pipe 178974100
5 | 4wd Output Pipe Assembly 17898000
6 | Hydraulic Return Pipe 4wd Tractor 17898100
7 | Static Pipe Assembly no. 3 (not illustrated) 17897900
8 | Static Pipe Assembly no. 4 (not illustrated) 17898000
9 | Static Pipe Assembly no. 5 (not illustrated) 17898100
10 | Flexible Rubber Pipe 20mm OD 14mm ID 220mm 149546500
Long (not illustrated)
11 | 9/16 — 18 JIC %4 - 16 UNF M-M Straight Connector 119070200
(8F50MXS) (not illustrated)
12 | 12mm 2 Pipe Clamp block + Plate (not illustrated) 119069900
13 | 16mm Pipe Clamp block +Plate (not illustrated) 119070000
14 | 8C6MXS (not illustrated) 119069700
15 | 8C50MXS (not illustrated) 119069400
16 | 16mm Twin clamp Assembly (not illustrated) 119070100
17 | 12mm Hinged Pipe Clamp (not illustrated) 119070700
18 | M6 x 45 Socket Head Bolt (not illustrated) 019480700
19 | Hose Clip 13-20mm size 00 (not illustrated) 119070600
20 | M6 x 35 set screw (not illustrated) 019478900
21 | M6 Nyloc nut (not illustrated) 048001000

AUGUST 2006

SECTION 5




WESTWOOD TRACTOR 4WD
DECK TENSION

\\
\@\ﬁo\ SERVICE DRWG:
/. 12 ISSUE:

13 SECTION 6




WESTWOOD 4WD DECK TENSION ASSEMBLY PARTS LIST

PART DESCRIPTION

PART NUMBER

1 | Deck tension rod 31805601
2 | Front deck chassis 32952500
3 |5/16" x 1. ¥." Bolt 01820600
4 M8 x 21 x 1.6mm Washer 088003700
5 | 5/16” Nut 04827500
6 | Deck tension adjuster 189507400
7 | M10 Lock Nut 04872100
8 | M16 Nylloc Nut 048002000
9 | Deck tension cradle 327365700
10 | 36” IBS 4WD Deck tension bar 298123600
38" IBS 4WD Deck tension bar 298123700
42" IBS 4WD Deck tension bar 298123800
48" IBS 4WD Deck tension bar 298123900
38” Mulch 4WD Deck tension bar 298123800
44" Mulch 4WD Deck tension bar 298123900
36” HGM 4WD Deck tension bar 298123900
11 | Front deck pin 189503701
12 | 3mm R-clip 07823700
13 | M10 Washer 088002400
14 | M10 Steel Hex Lock Nut 04872100
15 | Hex Adjuster Nut 189501800
16 | E- Clip 1.5 plated 07800800
17 | Front Deck cradle Adjuster Bracket 327029200
AUGUST 2006 SECTION 6




WESTWOOD 4WD TRACTOR

REAR BODY ASSEMBLY

DRWG No: T1120101
ISSUE No: 1

SECTION 7



WESTWOOD 4WD TRACTOR

REAR BODY ASSEMBLY PARTS LIST

PART DESCRIPTION

PART NUMBER

1 | Seat 14947200
2 | Compression Spring Universal 25831100
3 | Seat Plate Adjuster R/H 30117900
4 | Rivet1/4 X 1/2 12885800
5 | Starlock Washer 08868700
6 | Seat Handle 30203100
7 | Seat Plate Adjuster L/H 30118000
8 | Bolt5/16” UNF X 3/4” 02827600
9 | Washer 5/16 T4 08819700
9A | Rue Clip 11836700
10 | Split Pin 1/8” X 1” 07823300
11 | PTO Pivot End 32704800
12 | Washer 1/2" T3 08822500
13 | Bolt 5/16” UNF X 1 1/4” 01820600
14 | Washer 40 X 8.3 id X 3mm 08104400
15 | Spacer 9 X 8.3mm id 31302700
16 | Sweeper Link Arm (R/H) 32725900
17 | Sweeper lift Hook 307177100
18 | Washer 3/8 T3 HP 08820100
19 | Nut 3/8” UNF Nyloc 04820200
20 | Adjustable Seat Channel R/H 30117700
21 | Tool Tray 14848500
22 | Adjustable Seat Channel L/H 30117800
23 | Washer 40 X 10mm HG 08118200
24 | Washer 3/8” Shakeproof 08826700
25 | Bolt 3/8" UNC X 3/4” 02825200
26 | Bolt 3/8" UNF X 1 1/2” 01855000
27 | Adjustable Seat Spring 25845600
28 | Spring Retaining Washer (Seat) 27835400
29 | PTO Hanging Plate 32733300
30 | PTO Flap (Old Colour) 30145900
PTO Flap ( New Colour) 30145950

PTO Flap ( Black Plastic) 149496300

30A | Edge Trim Beading 14832500
31 | PTO Danger Decal 35804600
32 | Sweeper Belt Decal 35809400
33 | Westwood 4WD Rear Body 307255200
34 | Sweeper Lift 32733200
34A | Grommet Foot 14946600
35 | Soft Foam Grip 38936500
36 | Soft Foam Grip End Plug 14880500
37 | Sweeper Link Arm (L/H) 32726000
AUGUST 2006 SECTION 7




PART DESCRIPTION

PART NUMBER

38 | Rear Seat Box ( Old Colour) 32730801

Rear Seat Box ( New Colour ) 32730850
39 | Chassis 32702400
40 | Seat Pivot Rod 31301800
41 | ‘R’ Clip 2mm 07823700
42 | Decal “IBS Deck” 35931301
43 | Vent Valve Braether 148014700
44 | Washer 5/16” T3 LP 08819500
45 | Reservoir Hose 149545600
46 | Seat Channel 30114900
47 | Reservoir K46 Transaxle 148014600
48 | 4WD Return Pipe 149545500
49 | Screw 02913100
50 | PTO Engage Lever 32708700
51 | Lever Knob 14804800
52 | Bolt 5/16 UNF X 1 1/2” 01820700
53 | PTO Engage Plate 32708601
54 | PTO Engage Plate Boss 31305100
55 | Nut 5/16 UNF Nyloc 04827500
56 | Speed Select / Gear Lever 32731200
57 | Gear Select Cross Over 32700400

Speed Select Cross Over 32728100
58 | Gear Lever Pivot 27108400
59 | Deck Height Lever 327003300
60 | Deck Height Adjustment Yoke 32703300
61 | Deck Height Trunnion 18805400
62 | Clevis Pin 31340800
63 | Circlip 3/8” External 07846800
64 | Deck Height Pivot Boss 18317400
65 | Bolt5/16” UNF x 2” 01820900
66 | Washer 5/16” T4 HP 08819700
67 | Nut 5/16” UNF Nyloc 04827500
68 | Decal Deck Height / PTO Lever 35891000
69 | Rear Body Gate Plate 27116200

AUGUST 2006 SECTION 7




	SECTION4 DECALS.pdf
	Page 1

	SECTION7 Rear body.pdf
	REAR BODY ASSEMBLY PARTS LIST

	section 2 ww loom.pdf
	LOOM
	PARTS LIST
	AUGUST 2006                                                                                         SECTION 2


	section 3 ww dh loom.pdf
	DIAL HEIGHT LOOM
	PARTS LIST
	AUGUST 2006                                                                                         SECTION 3





